

Textile Laboratory

Test Report No: TX90226 /2024 /SP Date: Sep. 09, 2024 Page 1 of 2

USI Corporation

No. 330, Fengren Rd., Hou'an Vil., Renwu Dist., Kaohsiung City 814011, Taiwan (R.O.C.)

The following sample was submitted and identified by applicant as:

Sample Description Water-Based Flame Retardant Liquid

Color white

Composition Phosphorus Compound 65-85wt% Water 13-35%

FL-202WA (2408-P010-001) Style No.

Manufacturer/Vendor **USI** Corporation

Country of Origin Taiwan

Applicant USI Corporation

Sample Receiving Date Sep. 03, 2024

Test Performance Period Sep. 03, 2024 to Sep. 09, 2024

Test Performed Selected test(s) as requested by applicant.

Test Results For further details, please refer to the following page(s).

Signed for and on behalf of

SGS Taiwan Ltd.

Chang Chia Hao, Ronnie

Technical Manager

"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company.
"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."



Textile Laboratory

Test Report No: TX90226 /2024 /SP Date: Sep. 09, 2024 Page 2 of 2

Test Results:

Formaldehyde

Test Method: With reference to ISO 17226-1: 2021. Analysis was conducted by HPLC-DAD.

		<u>Result</u>
	CAS-No.	
Formaldehyde	50-00-0	ND

Note: ND = Not Detected

mg/kg = ppm

Reporting limit = 5 mg/kg

Tested by relevant SGS laboratory.



*** End of Report ***

[&]quot;Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."